Form No. 3407-174 Rev B

Windshield Kit

TORO® Workman® GTX Utility Vehicle with Canopy
Model No. 07151

Installation Instructions

Installation

1

Preparing the Machine

No Parts Required

Procedure
1. Move the machine to a level surface (box A of Figure 1).
2. Engage the parking brake (box B of Figure 1).
3. Shut off the engine (box C of Figure 1).
4. Remove the key from the ignition (box D of Figure 1).

B(®)C®j DG:;

@ 9035453
9035453
Figure 1
© 2018—The Toro® Company Register at www.Toro.com. Original Instructions (EN)
8111 Lyndale Avenue South Printed in the USA
Bloomington, MN 55420 (3 All Rights Reserved
3407 - 17 4 % B

*



2

Installing the Windshield
Kit

Parts needed for this procedure:

1 Windshield support

Flange-head screw (1/4 x 1-1/2 inches)

Flange nut (1/4 inch)

Windshield mount bracket

Hex-head screw (5/16 x 3/4 inch)

IR

Windshield assembly

Shoulder screw (5/16 x 1-1/4 inches)

Backup washer

Flange bushing

Flange nut (5/16 inch)

NN INDN

Receiver clip

Procedure

1. Secure the windshield support to the canopy
tubes using 4 flange-head screws (1/4 x 1-1/2
inches) and 4 flange nuts (1/4 inch) as shown
in Figure 2.

For installation on machines equipped with
Model 07921 or 07922 canopies only:

You may have to loosen the canopy mounting
hardware to install the windshield support.

70—
A G037392
9037392

Figure 2
Driver’s Side Shown

1. Flange-head screw (1/4 x 3. Flange nut (1/4 inch)
1-1/2 inches)

2. Canopy tube 4. Windshield support

2. For installation on machines equipped with
Model 07921 or 07922 canopies only:

In the hole above the windshield support, install
the windshield mounting brackets to the canopy
tubes (Figure 3).

9265327

Figure 3

1. Windshield mount bracket 2. Hex-head screw (5/16 x
3/4 inch)

3. Secure the top holes of the bottom windshield
to the brackets on the canopy tubes using 2
shoulder screws (5/16 x 1-1/4 inches), 2 backup
washers, 4 flange bushings, and 2 flange nuts
(5/16 inch) as shown in Figure 4.

G037381
9037381

Figure 4
Driver’s Side Shown

1. Shoulder screw (5/16 x 3. Flange bushing
1-1/4 inches)

2. Backup washer 4. Flange nut (5/16 inch)




4. Secure the top windshield to the canopy tubes
using the 2 receiver clips (Figure 5).

1

/ /
m--) / W

|

0 0
o 0|
G037382
9037382
Figure 5
1. Top windshield 2. Receiver clip

5. Secure the rest of the bottom windshield to the
brackets on the canopy tubes using 3 shoulder
screws (5/16 x 1-1/4 inches), 3 backup washers,
6 flange bushings, and 3 flange nuts (5/16 inch)
as shown in Figure 4.




TORO.

Countonit.




	. 
	1 Preparing the Machine
	2 Installing the Windshield Kit




